JOHN

STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION

ELIAS BALDACCI » - DAWN R. GALLAGHER
GOVERNOR ’ COMMISSIONER

Arthur Faucher - . November 13, 2003
Town of Madawaska o ' :
328 St. Thomas Street, Suite 101

Madawaska, Maine 04756

RE:  Maine Pollutant Discharge Elimination System (MEPDES) Permit # ME0102369
Maine Waste Discharge License (WDL) Application # W002602-5L-D-R
Final Licernse »

Dear Mr. Faucher:

Enclosed please find a copy of your final MEPDES permit/WDL (permit hereinafter) which was approved
by the Department of Environmental Protection. Please read the permit and its attached conditions
carefully. You must follow the conditions in the order to satisfy the requirements of law. Any discharge
[...]
~a) The effluent shall not contain a visible oil sheen, settled substances, foam, or floating

solids at any time that impair the characteristics and designated uses ascribed to the
classification of the receiving waters.

b) The effluent shall not contain materials in concentrations or combinations that are
hazardous or toxic to aquatic life; or which would impair the usage designated by the
classification of the receiving waters.

¢) The discharge shall not impart color, turbidity, toxicity, radioactivity or other
properties that cause the receiving waters to-be unsu1table for the designated uses and
other characteristics ascribed to their class.

d) Notwithstanding specific conditions of this permit, the effluent by itself or in
combination with other discharges shall not lower the quality of any classified body of
water below such classification, or lower the existing quality of any body of water if
the existing quality is higher than the classification.



ME0101681 Permit Y Pagell
W002602-5L-D-R ' Town of Madawaska

SPECIAL CONDITIONS

4. CSO Master Plan (see Sections 2 & 3 of Chapter 570 Department Rules)
The permittee shall implement CSO control projects in accordance with an approved the
CSO Master Plan entitled Combined Sewer Overflow Master Plan, Submitted to the Town
of Madawaska, dated February 1997. Portions of the abatement/implementation schedule
may be amended from time to time based on mutual agreements between the permittee
and the Department. The permittee must notify the Department in writing prior to any
proposed changes to the abatement/implementation schedule.

On or before December 31, 2005 (PCS Code 06699) the permittee shall submit to the
Department for approval an updated CSO Master Plan and abatement schedule.
Revisions to this date will require formal modification (submission of an
application) of this permit.

5. Nine Minimum Controls (NMC) (see Section 5 Chapter 570 of Department Rules)
The permittee shall implement and follow the Nine Minimum Control documentation as
approved by EPA on May 29, 1997. Work preformed on the Nine Minimum Controls
during the year shall be included in the annual CSO Progress Report (see below).

6. CSO Compliance Monitoring Program (see Section 6 Chapter 570 of Department Rules)

The permittee shall conduct block testing or flow monitoring according to an approved
Compliance Monitoring Program on all CSO points, as part of the CSO Master Plan.
Annual flow volumes for all CSO locations shall be determined by actual flow
monitoring, by estimation using a model such as EPA’s Storm Water Management Model
(SWMM) or by some other estimation technique approved by the Department.

Results shall be submitted annually as part of the annual CSO Progress Report (see
below), and shall include annual precipitation, CSO volumes (actual or estimated) and
any block test data required. Any abnormalities during CSO monitoring shall also be
reported. The results shall be reported on the Department form “CSO Activity and
Volumes” (Attachment C of this permit) or similar format and submitted to the
Department on diskette.

CSO control projects that have been completed shall be monitored for volume and
frequency of overflow to determine the effectiveness of the project toward CSO
abatement. This requirement shall not apply to those areas where complete separation has
been completed and CSO outfalls have been eliminated.

7. Additions of New Wastewater (see Section 8 Chapter 570 of Department Rules)
Chapter 570 Section 8 lists requirements relating to any proposed addition of wastewater
to the combined sewer system. Documentation of the new wastewater additions to the
system and associated mitigating measures shall be included in the annual CSO Progress
Report (see below). Reports must contain the volumes and characteristics of the
wastewater added or authorized for addition and descriptions of the sewer system
improvements and estimated effectiveness.



ME0101681 Permit Page 12
W002602-5L-D-R Town of Madawaska

SPECIAL CONDITIONS
L. COMBINED SEWER OVERFLOWS (CSO’s)(cont’d)

8. Annual CSO Progress Reports (see Section 7 of Chapter 570 of Department Rules)
By March 1 (PCS Code 33101), of each year the permittee shall submit CSO Progress
Reports covering the previous calendar year (January 1 to December 31). The CSO
Progress Report shall include, but is not necessarily limited to, the following topics as
further described in Chapter 570: CSO abatement projects, schedule comparison,
progress on inflow sources, costs, flow monitoring results, CSO activity and volumes,
nine minimum controls update sewer extensions, and new commercial or industrial
flows.

The CSO Progress Reports shall be completed on a standard form entitled “Annual CSO
Progress Report”, furnished by the Department, and submitted in electromc form, 1f
possible, to the following address:
CSO Coordinator -
Department of Environmental Protection
Bureau of Land and Water Quality
Division of Engineering, Compliance and Technical Assistance
- 17 State House Station
Augusta, Maine 04333
e-mail: CSOCoordinator @state.me.us

9. Signé

If not already installed, the permittee shall install and maintain an identification sign at
each CSO location as notification to the public that intermittent discharges of untreated
sanitary wastewater occur. The sign must be located at or near the outfall and be easily
readable by the public. The sign shall be a minimum of 12" x 18" in size with white
lettering against a green background and shall contain the following information:

TOWN OF MADAWASKA
WET WEATHER
SEWAGE DISCHARGE

'CSO # AND NAME



ME0101681 Permit ' Page 13
W002602-5L-D-R Town of Madawaska

SPECIAL CONDITIONS
L. COMBINED SEWER OVERFLOWS (CSO’s)(cont’d)
10. Definitions

For the purposes of this permitting action, the following terms are defined as follows:

a. Combined Sewer Overflow - a discharge of excess waste water from a municipal or
quasi-municipal sewerage system that conveys both sanitary wastes and storm water
in a single pipe system and that is in direct response to a storm event or snowmelt.

b. Dry Weather Flows - flow in a sewerage system that occurs as a result of non-storm
events or are caused solely by ground water infiltration.

c. Wet Weather Flows - flow in a sewerage system that occurs as a direct result of a
storm event, or snowmelt in combination with dry weather flows.

M. REOPENING OF PERMIT FOR MODIFICATIONS -

Upon evaluation of the tests results or monitoring requirements specified in Special
Conditions of this permitting action, new site specific information, or any other pertinent test
results or information obtained during the term of this permit, the Department may, at
anytime and with notice to the permittee, modify this permit to; 1) include effluent limits
necessary to control specific pollutants or whole effluent toxicity where there is a reasonable
potential that the effluent may cause water quality criteria to be exceeded, (2) require
additional effluent and/or ambient water quality monitoring if results on file are inconclusive;
or (3) change monitoring requirements or limitations based on new information.



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
- AND

MAINE WASTE DISCHARGE LICENSE

FACT SHEET

Date: October 20, 2003

PERMIT NUMBER: ME0101681
LICENSE NUMBER: W002602-5L-D-R

NAME AND ADDRESS OF APPLICANT:

Town of Madawaska
328 St. Thomas Street, Suite 101
Madawaska, Maine 04756

COUNTY: Arodstook County

NAME AND ADDRESS WHERE DISCHARGE OCCURS:

7 Public Works Avenue
Madawaska, Maine 04756

RECEIVING WATER/CLASSIFICATION: St. John River/Class C

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Arthur Faucher
' (207) 728-3608

1. APPLICATION SUMMARY

The applicant has applied to the Department for renewal of Department Waste Discharge
License (WDL) #W002602-46-C-R which was issued on July 10, 1997 and expired on
July 10, 2001. The July 10, 1997 WDL authorized the discharge of up to a monthly
average flow of 0.60 million gallons per day (MGD) of secondary treated sanitary waste
waters from a municipal waste water treatment facility to the St John River, Class C, in
Madawaska, Maine. The July 10, 1997 WDL also authorized the discharge of untreated
combined sanitary and storm water from two (2) combined sewer overflow (CSO)
outfalls to the St. John River and its tributaries in Madawaska.



ME0101681 | Page 2
W002602-5L-D-R FACT SHEET Town of Madawaska

2. PERMIT SUMMARY

a.

Regulatory: On January 12, 2001, the Department received authorization from the U.S.
Environmental Protection Agency (EPA ) to administer the National Pollutant Discharge
Elimination System (NPDES) permit program in Maine. From this point forward, the
program will be referenced as the Maine Pollutant Discharge Elimination System
(MEPDES) permit program that will utilize a permit number of #ME0101681 (same as
NPDES permit) as the primary reference number for the MEPDES permit.

History: The most current relevant licensing permitting and other actions include the
following:

July 8, 1993 — The EPA issued NPDES permit #ME0101681 for a five (5) yeaf term.

May 8, 1997 — The EPA authorized a waiver from additional Whole Effluent Toxicity
testing. -

July 10, 1997 — The DEP issued WDL # W002602-46-C-R for a four (4) year term.

July 6, 2001 — The Town of Madawaska submitted an apphcatlon for renewal of
#W002602-46-C-R.

August 18, 2003 — The DEP staff conducted an inspection of the Town of Madawaska’s
wastewater treatment facilities.

Source Description: The Town of Madawaska’s Pollution Control Facility was
constructed in 1975. The waste water treatment facility receives sanitary waste water
flows from approximately 4,600 residential and commercial users in the Town of
Madawaska.

The City’s sewer collection system is approximately 22 miles in length, has 2 pump

~ stations and has been upgraded to provide for complete separate sewer collection lines

from the stormwater system.

Waste Water Treatment: The Town of Madawaska completed a major upgrade of the waste -
water treatment facility in 1998-99. The primary purpose of the upgrade was to abate discharges
bypassing the waste water treatment facility by improving preliminary and primary treatment
along with maximizing flow receiving secondary treatment and improving sludge handling and
dewatering processes. The major additions and or improvements of the upgrade include new
influent pumps, mechanical screen, new grit removal, rehabilitation of aeration basins, new
blowers, new secondary circular clarifiers, new pump gallery, new grinder pumps for sludge,
rehabilitation of the “disinfection system, new flow split devices, new sludge dewatering
centrifuge, polymer system, lime addition and mixing equipment, new instrument and controls,
and more. Existing equipment retained includes sewage ejector station, plunger pump SP-2, and
aeration basin drain pump.




MEO0101681 Page 3 .
W002602-5L-D-R FACT SHEET - Town of Madawaska

Associated with the facility upgrades was the adoption of a Wet Weather High Flow
Management Plan that was reviewed and approved by the Department in February 1997. The
facility has also submitted to the Department a Combined Sewer Overflow Management Plan
that has been reviewed and approved by the Department.

Secondary Treatment

With the improvements/additions described above, the Town of Madawaska facility is
now designed to provide a secondary level of treatment of up to 0.60 MGD as a monthly
average, 2.50 MGD as a peak hourly flow. Flows are conveyed into the waste water
treatment facility via two pump stations.

During dry weather flows, a secondary level of treatment is provided via mechanical
screens at the pump stations to remove rags and debris. A mechanical bar rack

(with 15 mm bar spacing) is provided with a bypass bar screen (with one inch spacing)
-used during maintenance of the mechanical unit and in the event of equipment failure of
the automatic filter screen. Wastewater is pumped via a force main from the Main Pump
Station to the Grit Removal Building influent channel. The Main Pump Station pumps

all flow to the facility with two main pumps (each with a pumping capacity of

1,750 gallons per minute).

Grit removal

Waste water pumped to the Grit Removal Building receives grit removal prior to flow to the
aeration basins. Grit removal is provided to protect downgradient piping and equipment from
damage and plugging and to reduce the quantity of grit collected in the aeration basins.
Screening from the grit removal process are discharged to a hopper which is trucked off

site for disposal. Under normal operations, the filter screen assembly operates on a

repeat cycle timer to remove screenings and discharge them to a screening cart. The

cycle timer allows intermittent operation of the filter screening and a high water flow

switch has also been provided to override the cycle timer in the event of screen blinding.

The screen may also be operated manually.

The Grit Removal Building houses the grit system paddle drive, grit pump, grit concentrator,
and grit dewateing screw. The effluent channel to the grit system also contains the flow split
weirs and stop gates to allow dividing the flow evenly to the two aeration baisns, or to allow
isolation of one of the basins when desired. Automatic control of the system is facilitated from
control panel CP-5 in the pump gallery.

Grit removal consists of a circular concrete chamber containing the grit separation / removal
equipment, a grit pump located above the chamber, a grit concentrator, and dewatering screw.
Grit is removed by forced vortex and gravity. The chamber contains rotating paddles the induce
circular flow and drive solids to the center.



MEQ0101681 : Page 4
W002602-5L-D-R FACT SHEET Town of Madawaska

Aeration Flow Splitting

From grit removal, flow to a splitter box integral to the grit outlet channel. Splitter box contains
two 3-foot wide 90 degree V-notched fixed weirs. Grit outlet channel contains return sludge
pipe so RAS may be introduced prior to the split.

Aeration Tanks

The two original package treatment units (combination of aeration basin/clarifier structure) were
converted to solely aeration basins by removing the original clarifier components and installing
new aeration equipment. The aeration basins are aerated by three positive displacement rotary
lobe blowers (located in the control building basement). The basins contain fine bubble
membrane diffusers, return sludge boxes, adjustable outlet weir gates and cross connecting
piping and gates. The cross connnection piping, gates and weir gates allow the aeration basins
to be set up to run in a variety of mode, including plug flow, contact stabilization and extended
aeration. In addition, one aeration tank could be used as a sludge holding tank in an emergency.

Flow Splitter

From aeration, the mixed liquor flows to two secondary clarifiers. A new splitter valve pit is
located upstream of the clarifiers to split flow to each clarifier via the 18-inch plug valves.

Clarifiers

Two new 40-foot diameter clarifiers with 12-foot sidewater depth are center feed type with
peripheral overflow to launders that project into the tanks. Sludge collection is a differential
head type with sludge withdrawal lines mounted on the revolving scraper arms. Floating scum
is collected by a full-length radial surface skimmer and trough and discharged to a scum well.
Full length scum troughs were incorporated to enhance scum removal from the surface of the
covered clarifiers. Scum troughs may (under high flows ) be completely submerged (when this
happens the scum pumps should not be run until the peak flow abates). Each new clarifier is
covered by a fiberglass dome and has interior lighting. Return activated sludge (RAS) from the
clarifiers is recycled back to the aeration basins with a screw impellter type RAS pump located
in the pump gallery. Sludge may be returned to the grit system outlet channel prior to flow